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2.6 Band Edge

2.6.1 Requirement

According to FCC section 27.53(g) (h), (g) For operations in the 698-746 MHz band, the power of
any emission outside a licensee's frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 +
10 log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at
least 30 kHz may be employed.

(h) For operations in the 1710-1755 MHz bands, the power of any emission
outside a licensee's frequency block shall be attenuated below the transmitter power (P) by at least
43 + 10 log10(P) dB.

According to FCC section 27.53(m) (4), (m) (4) For mobile digital stations, the attenuation factor
shall be not less than 40 + 10 log (P) dB on all frequencies between the channel edge and 5
megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and
X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more than X
megahertz from the channel edge, where X is the greater of 6 megahertz or the actual emission
bandwidth as defined in paragraph (m)(6) of this section. In addition, the attenuation factor shall
not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55
+ 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees operating on
frequencies below 2495 MHz may also submit a documented interference complaint against BRS
licensees operating on channel BRS Channel 1 on the same terms and conditions as adjacent
channel BRS or EBS licensees

REPORT No.: SZ15050187W02

2.6.2 Test Description
See section 2.1.2 of this report.

2.6.3 Test Result
The center frequency of spectrum is the band edge frequency and span is 2MHz, Record the max
trace into the test report.

PASS. See the attached plots.
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LTE Band 7
Channel Bandwidth: 10MHz X=9.946 MHz
Channel 21400 RB Size 1 ‘ RB Offset 49
B Agilent Spectrum Analyzer - Spurious Emissions ‘ : i ) e =0 ==

enter Freq: 824.000000 MH:

Ref Offset 175 dB

1LO dB/div Ref 35.00 dBm

ol
o o

Hz |2.5700 GHz 70

Hz
1.000 MHz

S nge | | StopFreq |RBW | Frequency | Amplitude |

Radio Device: BTS Range

5

On Off|

e

Start Freq

2580000000 GHz

e

Stop Freq

2595000000 GHz

A

Res BW

1.0000 MHz

Auto Man
||

Stop 2.595 GHz Video BW.

3.0000 MHz

Auto Man
BED e

. Filter Type.

3047dBm | [264708 | Shean

4171dBm | |-1671dB |
More

10f3

Radio Std: None Range Table

MSG STATUS
Channel [ 21400 RB Size 50 | RB Offset0
EX Agilent Spectrum Analyzer - Spurious Emissions. =0 =<
i RF DC SENSE:INT| ALIGN AUTO |U4:11:38 PMJun 13,2015
Start Freq 2.5710 Center Freq: 824.000000 MHz Radio Std: None Range Table
Trig: Free Run
IFGain:Low #Atten: 30 dB Radio Device: BTS Range
3
Ref Offset 17.5 dB on Off
Ref 35.00 dBm s
StartFreq
2.571000000 GHz
| bttt |
Stop Freq
2575000000 GHz
| B
Res BW
1.0000 MHz
Auto Man
| Ss——
Video BW
3.0000 MHz
Auto Man
S|
FiIterType’
Gaussian
| Eane———
More
10f3
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—_
LTE Band 7

Channel Bandwidth: 15MHz X=14.76 MHz
Channel 20825 RBSizel | RBOffset0

=R

BE Agilent Spectrum Analyzer - Spurious Emissions

X RF 50Q DC | SENSE:INT] ALIGN AUTO |Dl:39144 PMJun 13,2015
Center Freq: 824.000000 MHz Radio Std: None Range Table
Trig: Free Run
#Atten: 30 dB Radio Device:BTS Range
1
Ref Offset 17.5 dB On Off,
Ref 30.00 dBm e
StartFreq
2.475000000 GHz
| o e |
Stop Freq
2485240000 GHz
G|
Res BW
1.0000 MHz
Auto Man
| e
Stop 2.515 GHz Video BW
3.0000 MHz
|Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit Auto Man
(24750 GHz |2.4852 GHz__|1.000 MHz |2 482966720 GHz|-42.77dBm | |-17.77dB |
] 24950 GHz [1.000 MHz |2 487699520 GHz |-39.45dBm |  |-26.45dB Filter Type
[2.5000 GHz  [100.0 kHz [2.499285000 CHz|4172dBm | |[3172dB et 3
500885000 GHz|18.71dBm | |-11.29dB AR
i
More
10f3

MSG STATUS

=& |

£

BE Agilent Spectrum Analyzer - Spuricus Emissions
] [ RF 500 DC [ SENSE:INT] ALIGN AUTO __[02:02:39 PMJun 13,2015

Stop Frq 2.490500000 GHz Center Freq: 824.000000 MHz Radio Std: None
i, Trig: Free Run

PASS IFGain:sLow  #Atten: 30 dB Radio Device: BTS Range
1
o]

Range Table

(=]
5
E]

Ref Offset 17.5 dB
10 dBidiv Ref 30.00 dBm
L

StartFreq
2.475000000 GHz

StopFreq
2.490500000 GHz

Res BW
1.0000 MHz
Man

b=
=S
o

<

g

[1]

o

®

=

3.0000 MHz
Man

)
[ =
£
o

FiIterType.
Gaussian

More
10f3
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LTE Band 7
Channel Bandwidth: 15MHz X=14.76 MHz
Channel 20825 RBSize75 | RBOffset0
g Agient Specrum Andbze pnim E— —— o e sl

enter Freq: 824.000000 MHz Radio Std: None
rig: Free Run

#Atten: 30 dB

Ref Offset17.5 dB
Ref 30.00 dBm

Stop 2.515

| sStopFreq |RBW | Frequency | Amplitude | | ALimit

Spur | Range | Start Freq
24750 GHz

)00 GHz|-35.12 dBm | ]

950 GHz_[25000 GHz uu 0 kHz |2 498765000 GHz |
25000 CHz 0.307 dBm | [

12.5150 GHz _[100.0 kHz [2.5131

Radio Device:BTS

24852 GHz |1.000 MHz[2.484625600 GHz |-37.87dBm | |-12.87 dB
852 GHz |2.4950 GHz _|1.000 MHz 2 4[;«721441: GHz|-2459dBm | |-1153dB

Range Table

Range
4
On Off
e
StartFreq
2.500000000 GHz
e
Stop Freq
2.515000000 GHz
")
Res BW
100.00 kHz
Auto Man
[
GHz Video BW
300.00 kHz
Auto Man
| B
Filter Type N
Gaussian
i s
More
10f3

MSG STATUS

u Agilent Spectrum Analyzer - Spurious Emissions

==

E

RF | 50Q DC | SENSE:INT| ALIGN AUTO

|UZ:UZ:U4 PMJun13,2015

start Freq 2.490500000 GHz Center Freq: 824.000000 MHz
G Trig: Free Run

IFGain:Low #Atten: 30 dB

Radio Std: None

Radio Device: BTS

Range Table

Range

Ref Offset 17.5 dB
Ref 30.00 dBm

3w

o]

(o]
=]

StartFreq
2.490500000 GHz

StopFreq
2.496000000 GHz

Res BW
100.00 kHz
Man

b=
=
o

<

g

[1]

o

®

=

300.00 kHz
Man

)
[ =
£
o

FiIterType.
Gaussian
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e i

LTE Band 7
Channel Bandwidth: 15MHz X=14.75MHz
Channel 21375 RBSizel | RBOffset74

i

[04:02:49 PM1un 13, 2015
Radio Std: None

SENSE:INT| ALIGN AUTO

Range Table

A
a
3
=]
]

IFGain:Low #Atten: 30 dB Radio Device: BTS

=)
=1
o
EXN)

Ref DOffset 17.6 dB
Ref 35.00 dBm

StartFreq
2570000000 GHz

w
=3
(=]
o
-
-
1]
a

2571000000 GHz

Filter Ty|:|eb

Gaussian

MSG STATUS

Channel 21375 RB Size 75 ‘ RB Offset O

i

BX Agilent Spectrum Analyzer - Spurious Emissions.

12 RF DC SENSE:INT| ALIGN AUTO |D4:D4144 PMlun 13,2015 —
Start Freq 2.571000000 GHz Center Freq: 824.000000 MHz Radio Std: None Range Table
Trig: Free Run
IFGain:Low #Atten: 30 dB Radio Device: BTS Range
3
Ref Offset 17.5 dB On Off|
Ref 35.00 dBm ||
StartFreq

2571000000 GHz

(4]
-3
=}
°
=
-
1]
=

2575000000 GHz

| S|
Res BW
1.0000 MHz
Auto Man
| enenessmmesm|
Video BW
3.0000 MHz
Spur | Range | StartFreq | Stop Freq |RBW | Frequency Auto Man
0 0 | B
FiIterType.
Gaussian

= £
g o
@ 3

MSG STATUS
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e i

LTE Band 7
Channel Bandwidth: 20MHz X=19.60MHz
Channel 20850 RBSizel | RBOffset0

=R

BE Agilent Spectrum Analyzer - Spurious Emissions

w RF 50Q DC | SENSE:INT] ALIGN AUTO |Dl:301|]9 PMJun 13,2015
Center Freq: 824.000000 MHz Radio Std: None Range Table
Trig: Free Run
#Atten: 30 dB Radio Device: BTS Range
3
Ref Offset 17.5 dB on Off
Ref 30.00 dBm e
StartFreq
2.495000000 GHz
| o e |
StopFreq
J | 2500000000 GHz
l | e
e st | —
ol T e ot S -
Stop 2.52 GHz Video BW
300.00 kHz
|Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit Auto Man
24750 GHz |2.4804 GHz | 1.000 MHz|2477575800 GHz|-4183dBm | |-1683d5 |
504 GHz _|2.4950 GHz | 1.000 MHz |2.492182200 GHz |-39.44 dBm | |-26.44dB Filter Type
(24950 GHz _[25000 GHz 1000 kHz |2499485000 GHz[3919dBm | [2919d8 | il 4
2501080000 GHz[19.7dBm | [1003d8 | kit
P
More
10f3

MSG STATUS

=& |

£

BE Agilent Spectrum Analyzer - Spuricus Emissions
] [ RF 500 DC [ SENSE:INT] ALIGN AUTO __|02:05:38 PMJun 13,2015

Stop Frq 2.496000000 GHz Center Freq: 824.000000 MHz Radio Std: None
i, Trig: Free Run

PASS IFGain:sLow  #Atten: 30 dB Radio Device: BTS Range
3
o]

Range Table

(=]
5
E]

Ref Offset 17.5 dB
10 dBidiv Ref 30.00 dBm
L

StartFreq
2.490500000 GHz

StopFreq
2.496000000 GHz

Res BW
100.00 kHz
Man

b=
=S
o

<

g

[1]

o

®

=

300.00 kHz
Man

)
[ =
£
o

FiIterType.
Gaussian

More
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X

Center Freq: 824.000000 MHz Radio Std: None

— ) Trig: Free Run

#Atten: 30 dB Radio Device:BTS Range
2
Ref Offset 17.5 dB On off
iv___Ref 30.00 dBm e
Lo
e rrr 7| T
|
StopFreq
| 2495000000 GHz
| e |
Res BW
1.0000 MHz
Auto Man
e
Video BW
3.0000 MHz
Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | Auto Man
24750 GHz |2.4804 GHz _|1.000 MHz|2.476814400 GHz |-42.80 dBm |
1.000 MHz |2 488 -27.75dBm ;
1000 kHz |2 495650000 Gz |36 44 dbm ol
Gaussian
| i
More
10f3

LTE Band 7
Channel Bandwidth: 20MHz X=19.60MHz
Channel 20850 RBSize100 | RBOffset0
ﬁAguamsp_mfn;nauyz spuﬁmuzimm B —— o e sl

Range Table

MSG STATUS
BX Agilent Spectrum Analyzer - Spurious Emissions =]
x { RF (500 DC | SENSE:INT| | ALIGN AUTO |UZ:U5:E|6 PMJun13, 2015
Start Freq 2.490500000 GHz Center Freq: 824.000000 MHz Radio Std: None Range Table
) Trig: Free Run
PASS \FGain:sLow — #Atten: 30 dB Radio Device: BTS Range
3
Ref Offset17.5 dB Oon Off
Ref 30.00 dBm P
StartFreq
2.490500000 GHz
| s
StopFreq
2.496000000 GHz
)
" Res BW
100.00 kHz
Auto Man
Video BW|
300.00 kHz
| RBW | E Auto Man
1.000 MHz | S
- Filter Type |
Gaussian
()|
More
10f3
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e i

LTE Band 7
Channel Bandwidth: 20MHz X=19.77MHz
Channel 21350 RBSizel |  RBOffset99
B Agilent Spectrum Analyzer o o |aa)
| | SENSE:INT| ALIGN AUTO éi}dlﬁslsﬂtjlﬂ;lugr::, 2015 Ran|e S

a
2
3
=]
@

IFGain:Low #Atten: 30 dB Radio Device: BTS

(=]
=]
o
£

Ref Dffset 17.6 dB.
Ref 35.00 dBm

StartFreq
2550000000 GHz

[0}
-
[=]
o
m
=]
@
=]

2570000000 GHz
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sa :
8o

= m |
s

b3
£
S
|Z
0
]

Filter Typeb

Gaussian

MSG STATUS
Channel 21350 RB Size 100 ‘ RB Offset 0
B Agilent Spectrum Analyzer - Spurious Emissions (===
7 [ ®F nC | [ SENSE:INT] [ AIGNAUTO  [03:57:34 PMun 13,2015
Start Freq 2.590000000 GHz Center Freq: 824.000000 MHz Radio Std: None Range Table
Trig: Free Run
IFGain:Low #Atten: 30 dB Radio Device: BTS Range
5
Ref Offset 17.56 dB On Off
Ref 35.00 dBm i
StartFreq
2590000000 GHz

(2]
-
(=]
©
m
=
1
E-]

2595000000 GHz
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o
Sa
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=m |
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d 3 e
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e
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LTE Band 12
Channel Bandwidth: 1.4MHz
Channel | 23017 | RBSizel | RBOffset0 | Channel | 23017 | RBSize 6 | RB Offset0
Channel Bandwidth: 1.4MHz
Channel 23173 RB Size 1 RB Offset 5 Channel 23173 RB Size 6 | RB Offset 0
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LTE Band 12
Channel Bandwidth: 3MHz
Channel | 23025 | RBSizel | RBOffset0 | Channel | 23025 | RBSize 15 | RB Offset 0
Channel Bandwidth: 3MHz
Channel 23165 RB Size 1 | RB Offset 14 | Channel 23165 RB Size 15 | RB Offset 0
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LTE Band 12
Channel Bandwidth: 5SMHz
Channel | 23035 | RBSizel | RBOffset0 | Channel | 23035 | RBSize 25 | RB Offset 0
Channel Bandwidth: 5SMHz
Channel 23155 RB Size 1 | RB Offset 24 Channel ‘ 23155 ‘ RB Size 25 | RB Offset 0
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LTE Band 12
Channel Bandwidth: 10MHz
Channel | 23060 | RBSizel | RBOffset0 | Channel | 23060 | RBSize 50 | RB Offset 0
Channel Bandwidth: 10MHz
Channel | 23130 | RBSize1 | RB Offset49 | Channel | 23130 | RB Size 50 | RB Offset 0
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LTE Band 17

Channel Bandwidth: 5SMHz

Channel | 23755 | RBSizel | RBOffset0 | Channel | 23755 | RBSize 25 | RB Offset 0
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LTE Band 17

Channel Bandwidth: 10MHz

Channel | 23780 | RBSizel | RBOffset0 | Channel | 23780 | RBSize 50 | RB Offset 0
Channel Bandwidth: 10MHz

Channel | 23800 | RBSize1 | RB Offset49 | Channel | 23800 | RB Size 50 | RB Offset 0
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2.7 Transmitter Radiated Power (EIRP/ERP)

2.7.1 Requirement

REPORT No.: SZ15050187W02

According to FCC section 27.50 (d), fixed, mobile and portable (hand-held) stations in the
1710-1755MHz band are limited to 1wat EIRP.

Portable stations (hand-held devices) operating in the 704-716MHz band are limited to 3watts

ERP.

2.7.2 Test Description
Test Setup:

Common

Antenna ,//

Turn Table

'\\\\\\\\\

ORI

A - Al

]

]

System
Simulator

Power
Meter

Spectrum
Analyzer

Filters &
Preamplifier

The EUT, which is powered by the PC, is located in a 3m Full-Anechoic Chamber; the cable loss,
air loss and so on of the site as factors are pre-calibrated using the "Substitution" method, and

calculated to correct the reading.

A call is established between the EUT and the SS via a Common Antenna. The EUT is

commanded by the SS to operate at the maximum and minimum output power, and only the test
result of the maximum output power was recorded.

The Test Antenna is a Bi-Log one (used for 30MHz to 1GHz) or a Horn one (used for above 3GHz),
and it's located at the same height as the EUT. The Filters consists of Notch Filters and High Pass

Filter.
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.
Equipments List:
Description Manufacturer Model Serial No. Cal. Date Cal. Due
System 1201.0002k50/
, Rohde& Schwarz CMW500 2015.02.26 | 2016.02.25
Simulator 124534/wk
Spectrum
Rohde& Schwarz FSL 10246 2015.02.26 | 2016.02.25
Analyzer
Spectrum 4
Agilent E4445A MY44200685 | 2015.02.26 | 2016.02.25
Analyzer
Full-Anechoic
Albatross Im*6m*6m (n.a.) 2015.02.26 | 2016.02.25
Chamber
Test Antenna -
Bi-Log Schwarzbeck VULB 9163 9163-274 2015.02.26 | 2016.02.25
Test Antenna -
Hormn Schwarzbeck BBHA 9120C 9120C-384 2015.02.26 | 2016.02.25

2.7.3 Test Result
The EUT was verified under all configurations (RB size and offset) and the worst case radiated

power reported for each modulation/channel bandwidth.

The Turn Table is actuated to turn from 0° to 360°, and both horizontal and vertical polarizations of
the Test Antenna are used to find the maximum radiated power. The lowest, middle and highest
channels are tested.

The substitution corrections are obtained as described below:
AsugsT = PSUBST_TX - PSUBST_RX - LSUBST_CABLES + GSUBST_TX_ANT
ATOT = I—CABLES + ASUBST
Where Asusst is the final substitution correction including receive antenna gain.
Psusst 1x IS signal generator level,
Psusst rx IS receiver level,
LsussT casLes IS cable losses including TX cable,
GsussT Tx_anT IS Substitution antenna gain.
Aror is total correction factor including cable loss and substitution correction

During the test, the data of Aror was added in the Test Spectrum Analyze, so Spectrum Analyze
reading is the final values which contain the data of Aror.
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N
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 24.30
L i860 100 0 23.09
18700 16-QAM 1 0 24.31
100 0 22.47
1 0 24.94
PSK
LTE M 1680 Q 100 0 23.28
20MHz 18900 1 0 23.46
16-QAM
Band 2 100 0 22.48
QPSK 1 0 24.87
H 1600 100 0 23.26
19100 16-QAM 1 0 24.66
100 0 22.43
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 24.45
L
& 18575 75 0 23.05
16-QAM 1 0 23.81
75 0 22.41
1 0 24.63
LTE M o QPSK 75 0 23.14
15MHz 18900 1 0 23.15
16-QAM
Band 2 75 0 22.24
QPSK 1 0 24.32
H
1910 1902.5 715 0 ;2.86
16-QAM 0 3.35
75 0 23.21
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 24.21
L 1855 50 0 23.06
18650 16-QAM 1 0 23.84
50 0 22.53
1 0 24.14
LYF M &80 FK 50 0 23.17
10MHz 18900 1 0 23.49
16-QAM
Band 2 50 0 22.16
QPSK 1 0 23.63
H 1905 50 0 23.11
19150 16-QAM 1 0 22.55
50 0 22.07

MORLAB GROUP

FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555

Http://www.morlab.com

Fax: 86-755-36698525

E-mail: service@morlab.cn

Page 226 0f 287




REPORT No.: SZ15050187W02

-
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 24.32
L
R o 18525 25 0 23.02
16-QAM 1 0 23.47
25 0 22.13
1 0 23.84
LTE M QPSK
25 0 23.08
5MHz 1880
18900 1 0 22.86
16-QAM
Band 2 25 0 22.05
y QPSK 1 0 24.11
oy 19075 25 0 23.86
16-QAM 1 0 23.15
25 0 22.66
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 24.25
L
N 1851.5 15 0 22.67
16-QAM 1 0 23.36
15 0 22.39
1 0 2341
LTE M QPsK 15 0 22.56
3MHz 1880
18900 1 0 23.22
16-QAM
Band 2 15 0 22.28
QPSK 1 0 23.97
H
Lo18s 1908.5 15 0 23.14
16-QAM 1 0 23.06
15 0 22.19
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
. QPSK 1 0 2431
s 1850.7 6 0 22.87
16-QAM 1 0 23.34
6 0 22.17
1 0 23.54
LTE QPSK
6 0 22.76
1.4MHz 1880
: 18900 1 0 23.21
16-QAM
Band 2 6 0 23.24
’ QPSK 1 0 23.68
19193 19098 i 0 22.31
16-QAM 0 15
6 0 22.15
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N
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
5 QPSK 1 0 23.94
s 1720.0 100 0 22.67
16-QAM 1 0 23.16
100 0 22.17
1 0 23.86
LTE M QPSK
100 0 22.71
20MHz 1732.5
20175 1 0 22.94
16-QAM
Band 4 100 0 22.16
y QPSK 1 0 23.61
S 1745.0 100 0 22.57
16-QAM 1 0 23.16
100 0 22.68
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
. QPSK 1 0 23.72
o 17175 75 0 22.67
16-QAM 1 0 23.51
75 0 22.07
1 0 23.59
LTE M QPSK
75 0 22.17
15MHz 1732.5
20175 1 0 22.68
16-QAM
Band 4 75 0 21.54
y QPSK 1 0 23.41
- 17475 75 0 22.52
16-QAM 1 0 23.17
75 0 21.77
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 23.55
L
oo 1715.0 50 0 22.38
16-QAM 1 0 23.14
50 0 21.63
1 0 23.55
N M Saath 50 0 22.61
10MHz 1732.5
20175 1 0 23.06
16-QAM
Band 4 50 0 21.62
’ QPSK 1 0 23.67
20350 17500 510 0 22.8411
16-QAM 0 3
50 0 21.63
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-
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
5 QPSK 1 0 23.66
R o7 17125 25 0 22.47
16-QAM 1 0 23.35
25 0 21.31
1 0 23.36
LTE M QPSK
25 0 22.54
SMHz | 0175 | 1000 1 0 22.18
16-QAM :
Band 4 25 0 21.57
y QPSK 1 0 23.86
ey 17525 25 0 22.66
16-QAM 1 0 22.81
25 0 21.31
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
. QPSK 1 0 23.61
S 17115 15 0 22.42
16-QAM 1 0 23.44
15 0 21.55
1 0 23.61
LTE M QPSK
15 0 22.46
MHz | 0175 | 120 1 0 22.77
16-QAM :
Band 4 15 0 21.44
y QPSK 1 0 23.31
Jo38s 1753.5 15 0 22.54
16-QAM 1 0 22.67
15 0 21.34
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
1 0 23.75
L QP 6 0 22.64
10927 1710.7 -
16-QAM 1 0 22.91
6 0 21.84
1 0 23.29
LYF M FK 6 0 2251
LaMHz | po175 | 17922 1 0 22.71
16-QAM :
Band 4 6 0 21.68
’ QPSK 1 0 23.05
70303 1754.3 6 0 22.50
16-QAM 1 0 22.10
6 0 21.70
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N
RB Configuration ERP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
5 QPSK 1 0 23.97
s 829 50 0 23.80
16-QAM 1 0 23.70
50 0 22.63
1 0 24.61
LTE M QPSK
50 0 23.43
10MHz | 0505 | OO0 1 0 23.71
16-QAM :
Band 5 50 0 22.48
y QPSK 1 0 24.32
S 844 50 0 22.76
16-QAM 1 0 23.66
50 0 21.65
RB Configuration ERP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
. QPSK 1 0 24.48
N 826.5 25 0 23.28
16-QAM 1 0 24.37
25 0 22.15
1 0 24.78
LTE M QPSK
25 0 23.14
SMHz | 0525 | o0 1 0 23.17
16-QAM :
Band 5 25 0 22.15
y QPSK 1 0 24.17
ro625 846.5 25 0 23.15
16-QAM 1 0 23.62
25 0 22.41
RB Configuration ERP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
. QPSK 1 0 24.25
s 8255 15 0 23.62
16-QAM 1 0 23.84
15 0 22.41
1 0 24.36
LTE M QPSK
15 0 23.65
MHz | 085 | OO0 1 0 23.45
16-QAM :
Band 5 15 0 22.53
’ QPSK 1 0 23.24
- 8475 15 0 23.61
16-QAM 1 0 23.17
15 0 22.14
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.
RB Configuration ERP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 24.41
L
2 o7 824.7 6 0 23.54
16-QAM 1 0 24.15
6 0 22.54
1 0 24.21
LTE M QPsK 6 0 23.62
LAMHZ | o055 | O30 1 0 23.33
16-QAM -
Band 5 6 0 22.56
y QPSK 1 0 23.88
N 848.3 6 0 23.52
16-QAM 1 0 22.88
6 0 22.34
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
L QPSK 1 0 22.43
R N N TV
16-QAM -
20890 Q 100 0 19.84
1 0 22.18
LTE M QPSK
100 0 21.32
20MHz 2535
21100 16-QAM 1 0 22.14
Band 7 100 0 20.08
H QPSK 1 0 22.42
e T
16-QAM -
21350 Q 100 0 20.14
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 22.37
L
& o 25075 75 0 20.92
16-QAM 1 0 21.16
75 0 19.75
1 0 22.06
LTE M QPSK
75 0 21.52
1SMHz | 21100 2935 1 0 21.92
16-QAM -
Band 7 75 0 20.11
y QPSK 1 0 22.29
21375 g 715 0 ii;
16-QAM 0 :
75 0 19.98
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-
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 22.41
L
S op 2505 50 0 20.88
16-QAM 1 0 21.23
50 0 19.81
1 0 22.13
LTE M QPsK 50 0 21.61
1MHz | 91100 | 2O 1 0 21.87
16-QAM -
Band 7 50 0 19.89
QPSK 1 0 22.31
H
S 2565 50 0 21.71
16-QAM 1 0 21.44
50 0 20.03
RB Configuration EIRP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
. QPSK 1 0 22.19
o 25025 25 0 20.85
16-QAM 1 0 21.32
25 0 19.79
1 0 22.14
LTE M QPSK
253 25 0 21.55
SMHz 1 21100 >3 1 0 21.82
16-QAM -
Band 7 25 0 19.77
y QPSK 1 0 22.33
. 25675 25 0 21.56
16-QAM 1 0 21.55
25 0 20.00
RB Configuration ERP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 24.33
L
& o 704 50 0 23.75
16-QAM 1 0 24.22
50 0 23.03
1 0 24.63
LTE M QPSK
50 0 23.84
10MHz 707.5
23095 1 0 23.79
16-QAM
Band 12 50 0 22.80
y QPSK 1 0 24.95
o 711 50 0 23.94
16-QAM 1 0 23.22
50 0 22.84
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-
RB Configuration ERP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 24.28
L
s 7015 25 0 23.78
16-QAM 1 0 24.11
25 0 23.15
1 0 24.58
LTE M QPSK
25 0 23.75
5MHz 707.5
23095 1 0 23.66
16-QAM
Band 12 25 0 22.34
y QPSK 1 0 24.82
S 7135 25 0 23.98
16-QAM 1 0 23.41
25 0 22.63
RB Configuration ERP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
L QPSK 1 0 24.52
———
16-QAM -
23025 Q 15 0 22.96
1 0 24.45
LTE M QPSK
15 0 23.87
3MHz 707.5
23095 16-QAM 1 0 23.96
Band 12 15 0 22.88
H QPSK 1 0 24.74
£ 0 2535
16-QAM -
43165 Q 15 0 22.50
RB Configuration ERP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 24.22
L
" 6997 6 0 24.06
16-QAM 1 0 24.11
6 0 23.85
1 0 24.55
o M Vsl 6 0 23.29
1.4MHz 707.5 '
: 23095 1 0 23.67
16-QAM
Band 12 6 0 22.92
’ QPSK 1 0 24.55
ra173 715.3 6 0 23.72
16-QAM 1 0 23.36
6 0 22.77
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-
RB Configuration ERP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 24.92
L
e 709 50 0 23.84
16-QAM 1 0 2451
50 0 23.75
1 0 24.88
LTE M QPSK 50 0 23.77
10MHz 710
23790 1 0 24.66
16-QAM
Band 17 50 0 22.58
QPSK 1 0 24.61
H
S 711 50 0 23.71
16-QAM 1 0 23.78
50 0 22.63
RB Configuration ERP
Band Band Width | Channel | Freq.(MHz) Modulation
RB Size RB Offset (dBm)
QPSK 1 0 24.75
L
N 706.5 25 0 23.51
16-QAM 1 0 24.46
25 0 22.82
1 0 24.67
LTE M QPSK 25 0 23.55
SMHz 23790 o 1 0 23.44
16-QAM .
Band 17 25 0 22.96
QPSK 1 0 24.59
H
- 7135 25 0 23.37
16-QAM 1 0 24.05
25 0 22.55
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road, Tel: 86-755-36698555 Fax: 86-755-36698525
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2.8 Radiated Spurious Emissions

2.8.1 Requirement

According to FCC section 2.1053 and section 27.53(g), the power of any emission outside of the
authorized operating frequency ranges must be attenuated below the transmitting power (P) by a
factor of at least 43+10*log(P)dB. This calculated to be -13dBm.

REPORT No.: SZ15050187W02

2.8.2 Test Description

See section 2.7.2 of this report.

Note: when doing measurements above 1GHz, the EUT has been within the 3dB cone width of the
horn antenna during horizontal antenna.

2.8.3 Test Result

The measurement frequency range is from 30MHz to the 10th harmonic of the fundamental
frequency. The Turn Table is actuated to turn from 0° to 360°, and both horizontal and vertical
polarizations of the Test Antenna are used to find the maximum radiated power. Mid channels on
all channel bandwidth verified. Only the worst RB size/offset presented.

Test Plots for the Whole Measurement Frequency Range:

Notel: the power of the EUT transmitting frequency should be ignored.

Note2: All Spurious Emission tests were performed in X, Y, Z axis direction. And only the worst
axis test condition was recorded in this test report.
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100M 16 106 206
Frequency (Hz)

Fre. (MHz) Peak Limit(PK) Margin Antenna Verdict
32.419 -75.01 -13.0 62.0 Horizontal PASS
100.150 -72.42 -13.0 59.4 Horizontal PASS
141.272 -74.35 -13.0 61.4 Horizontal PASS
453.317 -73.09 -13.0 60.1 Horizontal PASS

1877.805 -34.91 -13.0 21.9 Horizontal N.A

3763.092 -38.48 -13.0 25.5 Horizontal PASS

o ‘ ‘ Bt ' ' T s 206
Frequency iHz)

Fre. (MHz) Limit(PK) Margin Antenna Verdict
34.838 -13.0 514 Vertical PASS
100.150 -13.0 57.9 Vertical PASS
267.057 -13.0 62.4 Vertical PASS
1877.805 -13.0 23.4 Vertical N.A
3763.092 -13.0 23.3 Vertical PASS
18134.663 -13.0 25.8 Vertical PASS

FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road, Tel: 86-755-36698555 Fax: 86-755-36698525
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Fre. (MHz)
100.150
141.272
267.057
453.317
1877.805
3763.092

Limit(PK)
-13.0
-13.0
-13.0
-13.0
-13.0
-13.0

16
Frequency (Hz)

Margin
59.2
61.3
63.9
59.0
21.8
25.5

106

Antenna
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal

Verdict
PASS
PASS
PASS
PASS

N.A
PASS

300

Fre. (MHz)
34.838
100.150
267.057
453.317
1877.805
3763.092

MORLAB GROUP

Limit(PK)
-13.0
-13.0
-13.0
-13.0
-13.0
-13.0

16
Frequency iHz)

Margin
55.9
59.1
64.0
59.5
22.7
25.3

FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

' ‘10‘5

Antenna
Vertical
Vertical
Vertical
Vertical
Vertical
Vertical

P

Verdict

PASS
PASS
PASS
PASS
N.A
PASS
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Fre. (MHZz)
34.838
100.150
141.272
765.362
1877.805
3763.092

Peak
-72.41
-71.24
-74.18
-69.62
-37.23
-40.92

Limit(PK)
-13.0
-13.0
-13.0
-13.0
-13.0
-13.0

Fraquen

16

o )

Margin
59.4
58.2
61.2
56.6
24.2
27.9

106 06

Verdict
PASS
PASS
PASS
PASS

N.A
PASS

Antenna
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal

Fre. (MHz)
34.838
100.150
267.057
533.142
1877.805
3763.092

MORLAB GROUP

Peak
-64.85
-71.03
-76.21
-73.88
-39.74
-42.22

Limit(PK)
-13.0
-13.0
-13.0
-13.0
-13.0
-13.0

Margin
51.8
58.0
63.2
60.9
26.7
29.2

FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

106 206

Verdict
PASS
PASS
PASS
PASS

N.A
PASS

Antenna
Vertical
Vertical
Vertical
Vertical
Vertical
Vertical

Tel: 86-755-36698555

Http://www.morlab.com

Fax: 86-755-36698525

E-mail: service@morlab.cn

Page 238 0f 287




REPORT No.: SZ15050187W02

Fre. (MHz)
100.150
141.272
453.317
1877.805
3763.092

18855.362

Limit(PK)
-13.0
-13.0
-13.0
-13.0
-13.0
-13.0

16
Frequency (Hz)

Margin
59.7
61.2
59.6
26.7
28.2
24.6

106

Antenna
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal

Verdict
PASS
PASS
PASS

N.A
PASS
PASS

Fre. (MHz)
39.676
100.150
267.057
765.362
1877.805
3763.092

MORLAB GROUP

Limit(PK)
-13.0
-13.0
-13.0
-13.0
-13.0
-13.0

16
Frequency iHz)

Margin
55.9
58.6
62.5
57.1
20.3
27.5

FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Bt

Antenna
Vertical
Vertical
Vertical
Vertical
Vertical
Vertical

Verdict
PASS
PASS
PASS
PASS

N.A
PASS
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Fre. (MHz)
32.419
100.150
141.272
426.708
1877.805
3763.092

Limit(PK)
-13.0
-13.0
-13.0
-13.0
-13.0
-13.0

16
Frequency (Hz)

Margin
63.0
58.8
60.7
60.1
21.0
24.4

106

Antenna
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal
Horizontal

Verdict
PASS
PASS
PASS
PASS

N.A
PASS

Fre. (MHz)
34.838
100.150
267.057
765.362
1877.805
3763.092

MORLAB GROUP

Limit(PK)
-13.0
-13.0
-13.0
-13.0
-13.0
-13.0

16
Frequency iHz)

Margin
54.9
58.2
62.1
57.2
20.4
28.6

FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Bt

Antenna
Vertical
Vertical
Vertical
Vertical
Vertical
Vertical

Verdict
PASS
PASS
PASS
PASS

N.A
PASS
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